

## CONTENTS

**Y. Wang and K. Morita**

Measurement of CaO-SiO<sub>2</sub>-SaCl<sub>2</sub> slag density by an improved Archimedean method ..... 113

**M.P. Tonkovič, M. Gojić, B. Karpe, L. Kosec**

Secondary ledeburite formation during various welding techniques ..... 117

**B. Hu, Y. Du, J.-J. Yuan, Z.-F. Liu, Q.-P. Wang**

Thermodynamic reassessment of the Mn-Ni-Si system ..... 125

**K. Paclawski and T. Sak**

Kinetics and mechanism of the reaction of gold(III) chloride complexes with formic acid ..... 133

**K.X. Jiao, J.L. Zhang, Z.J. Liu, Y.G. Zhao, X.M. Hou**

Properties and application of carbon composite brick for blast furnace hearth ..... 143

**D. Orac, T. Havlik, A. Maul, M. Berwanger**

Acidic leaching of copper and tin from used consumer equipment ..... 153

**P. Han, X.Z. An, Y.X. Zhang, Z.S. Zou**

FEM modeling on the compaction of Fe and Al composite powders ..... 163

**H. Pouraliakbar, G. Khalaj, M.R. Jandaghi, M.J. Khalaj**

Study on the correlation of toughness with chemical composition and tensile test results in microalloyed API pipeline steels ..... 173

**V. Gandova**

Interfacial reactions between solid Ni and liquid Sn–Zn alloys ..... 179

**X. Ge, S. Jin, M. Zhang, X. Wang, S. Seetharaman**

Synthesis of chromium and ferrochromium alloy in molten salts by the electro-reduction method ..... 185